

UNIPLATE
Attention: Mr D. Evans
P O Box 43335
INDUSTRIA
2042

Your Ref: O/N 12235
Our ref: DE 397
Enquiries A. Rocha
Tel: 012428 6365
Date: 30 July 2010
Report No: 2330/ DE 397
Page: 1 of 3

TESTING TO SANS 973 : 2010 (EDITION 1)
"NUMBER PLATE CARRIERS"

0. CONCLUSION

The sample complied with the requirements as requested in clause 4, as specified in standard SANS 973: 2010 (Edition 1).

1. SAMPLE DESCRIPTION

TABLE 1- SAMPLE DESCRIPTION

Sample description	Number plate sizes
Supreme Attachment Frame SA. Patent 2009/01389 Regulation 35:9 (c)	440mm x 120mm 520mm x 113mm 250mm x 205mm 250mm x 165mm

2. SAMPLE SUBMITTED

The sample received in a condition suitable for testing.

Sample received date : 23 June 2010
Testing starting date : 28 June 2010
Testing completion date : 23 July 2010

3. TEST METHOD

Conducted in accordance with the test methods of standard SANS 973: 2010 (Edition 1).

4. TESTS REQUESTED

Full test.

5. TEST RESULTS

TABLE 2 - TEST RESULTS

Description of requirements	Clauses	Test results
General	Clause 4.1	Complied
Resistance to weathering	Clause 4.2.1	Complied
Resistance to salt fog	Clause 4.2.2	Complied
Forced removal of the number plate carrier from the rig	Clause 4.3.2.1	Complied
Forced removal of the number plate from the number plate carrier	Clause 4.3.2.2	Complied
Resistance to vibration	Clause 4.2.4	Complied
Resistance to thermal shock	Clause 4.2.5	Complied
Resistance to impact	Clause 4.2.6	Complied
Sizes and dimensions	Clause 4.3	Complied
Workmanship	Clause 4.4	Complied
Marking	Clause 6	Complied

This test was performed by SABS Commercial (Pty) Ltd.

This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of official test reports.)

6. EXCLUSIONS

None.

7. SUBCONTRACTING OF SABS LABORATORIES

Paints & Sealants Laboratory - resistance to weathering and salt fog tests
Mechanical, Fluid & Pipes Laboratory - resistance to forced removal test
Electronics Laboratory - resistance to vibration test
Packaging Laboratory - resistance to thermal shock test

8. NOTE

The sample will be disposed of if not collected within three months of completion of testing.



Tested by: A. Rocha
SENIOR TEST OFFICER
LIGHTING TECHNOLOGY



Checked by: C. Jonker
CONTRACTED SIGNATORY
LIGHTING TECHNOLOGY